
PARTS LIST

Room Service Table
Series 8

© SICO America Inc. 2013 282110 Rev C

SICO AMERICA INC.
7525 Cahill Road
Minneapolis, MN 55439, USA
Customer Service: 1-800-424-0796
Website: www.sicoinc.com

Item Description Item Description
1 Table Frame Kit 12 Glide Stop
4 Food Warmer Rack 13 Hex Head Screw, M10x35
5 Oval Tube Cap, Flat 14 Hex Head Screw, M10x50
6 Oval Tube Cap, Round 15 Support Lever
7 Caster Spacer Nut 16 Label Lock Release Locator
8 Hex Nut, M14-2 17 Label Rack Operation
9 Caster, non-locking, 4-inch
10 Nut, Stop M10
11 Washer, Nylon

IMPORTANT: Always provide the
serial number when ordering parts.

1

4

5

9
8

7

6

10 11 12

16

15

14

13

11

17



2
282110 Rev C

Item Description
18 Rubber Bumper
19 Center Leaf, Oval, Tri
20 Slide Hinge Assembly
21 Leaf Support Bar
22 Leaf Support Cap
23 Spring Pin, 1/4-inch x 1/2-inch
24 Label, Leaf Operation
25 Leaf Bracket
27 Bracket Leaf Support
28 Drive-Loc Stud
29 Top Frame Channel, Right
30 Top Frame Channel, Left
32 Lock Release
34 Drive Rivet, 1/4x.66-inch
35 Compression Spring
36 Hex Head Screw, M6x30
37 Label, Top Release
38 Oval Leaf, BI or TRI
39 Instruction Sheet
40 Leaf Hinge, Left Hand
41 Leaf Hinge, Right Hand
42 Square Side Leaf, BI or TRI
43 Square Center Leaf
44 Washer, #14 Machine Screw
45 Lock Nut, M6
46 Hex Head Screw M6x20
47 Screw, self-tap, 4x25mm

47

12 10 30

29

28

27

25

24

23 22
21

20

19

18

29

13

38

37
36

35

45

34

20

39

38

46

45

44

43
42

41

40

40

40

40

40

41

42

32


